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0Dmderem3zob (39 bd x 19 bd x 19 b3 ) sdmEEs
IsoBlock (39 150 x 19 b0 x 19 1@ ) Test
58339000 dmbaggdgdo
Customer Data
Bodndols Gom@gbmds 1 Lsgegero Bodnmdol bmigdo 80 190 /380 /190
Quantity of samples Size of test samples , mm
a08mE@ol 99m9ga00
Test Results
Bodwdols # 1
Sample
258m3000L Mmoo
Test Day 14.02.2023
B0od=Bal bbrmgsbgds , comg
28 +
Sample age , day
3980300l bsbymdmogmds , §d
. 26
Duration of test , sec
Bodwdols bmdndo , 83
Sample size , mm A/B 190 / 380
i 190
Bodmdol Gmbs | 33
Concrete weight , kg 19.250
ez enedoomo fimbo , 33/8°
Density weight , kg/m3 1367.28
dMm3030 woBzoMo3d , 36
Load of destruction , kN 504.55
Lod@30eg 3mddzs%y ., R, 83s 6.81
Strength on compression , R , Mpa ’

©sb336s

Conclusion

@dMMaG Mmool 896y koe0

Laboratory Supervisor

demmgols Ladvsanm boddogos R = 6.81 9335

Block average strength R = 6.81 MPa
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CUSTOMER DATE : 2/4/2023
CUSTOMER RAPOR NO : #4
ADRESS 1 STANDARD :
ADRESS 2 - RESERVE 1
BLOCK TYPE i obmdgmgn RESERVE 2
i RESERVE 3
T.NO WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE TEST DATE SAMPLE DAY FORCE STRENGTH
' mm mm mm g g/em3 t t2 day kN N/mm2
1 190 320 190 19250 1367.28 27.12.2022 4.2.2023 28+ 504.55 6.81
2
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.2BDAY
kN Mpa
1200 16
960 12.8
720 9.6
D1
480 F 6.4
240 3.2
0 0
0 60 120 180 240 300




